e

b " -
i/ Lﬁz\:. = Jf}(\ / B
3 | ~ B
L S -
B .
" MODEL " i'¢
| T
GZO?OV K
(HYDRAULIC DRIVEJ‘IOWERS)
v \,/
\J | ) . ;‘L\: .o b
N
| PARTS LiST .
- ’gmﬁh\‘

,ﬁ’w

- TABLE OF 'coumm'

ELECTRICCLUTCH ..o e e e
FUBLSYSTEM .. .ottt ettt ettt e e e e
BASEASSEMBLY .. ...ttt et h e et s e e
BODY ASSEMBLY ..ottt et e e e e, ).
SEATLIDAMDSTEERING ...........00oeerirneireeanelenniinenensreessetaeeeneeeeaeseenes s beeeee e
DUALTAILWHEEL ... et e e e e
SINGLETAILWHEEL ... o.\..es.es. e, vl e e B2
PUMP DRIVE CROSS SHAFT. . .............. UUUURR ORI SURPR e, R B2
DRIVEASSEMBLYA(RHL) . ...ttt et et e e T ... B4
DRIVE ASSEMBLY (LK) ...... ... ... e e B6 .
- STEERING CABLE KT ... ... U TRTOTOY TR UUTUTRR B8
LIFF LEVER ...... ST FUUSUURRRUSRRRRR s T SUTT OO ceverierenn.. oBB
HYDRAULICSYSTEM .. ..., v, e BIg..
ELECTRIC DECK LIFT (INCLUDES WIRING nmenm) ...................... RTINS e SUTRTR BI2
WIRIKG DIAGRAM . ........eieees e et e iee e e e BIA-Q
DECALS ............... SUTU O R et e, 4.
HOWER DECK AND ATTACHING PARTS (52°) .... ... SRR e s %
MOWER DRIVE (527) ... ee e reeeeeeass s e e r e @ .
MOWER DECK AND ATTACHING PARTS (62°) ... .............. s SO AUV o
MOWERDRIVE (62") .....oenevenennnnen, e B ST SRR v, Q2
GEAR BOX (MOWER) .............ulveee.l PP UUPPPTUPOUUUP SRR 4
7 _
T ¥ :
«l o | -
SR
L P > #
% =’ _ ‘
: T |
e > } E -
) k.“ .
y o
{ . j,
3
J B -
w .
¥




- ~

A b oo ' o | X{“‘Ri R 5
. S ' BOOSTER-FAN AND REMOTE OILFILTER™ - __ <~

PART NO.  DESCRIPTIONY, IS T
C44857 LOCKWASHER ... Lo o5 e N e T S e e e oo
BRIBBOE  SCREW ...cooumuumuernceilevemmeleimmsimmissssgoassoimssomosessssesssessssosos sssesome becersesmmhonsesssessseseongenn s oS et
€44858 SCREW ..o o) y
C44859 '+ 'FAN - booster...............
- C44860  'SCREEN - rotating.......
C44861  * PIN - pilot....iienns
. C46079 ~SPACER - fan.......qpero.
C45094 - ADAPTOR - Oil.ccoococrore.ea.
C34361 GASKET - adaptor.......
‘ : C34239 PLUG - pibe 1/8"........
v _ 11 »-=C44865 ELBOW - 90°...............
‘ 12 -C44866 ELBOW - 90°...c e
- 13 C343M4 FILTER - Oil..veve v vcsrsevonennns
4 . 44868 MOUNT - oil filter ...........
15 C44869 HOSE AND FITTING....S.
16 113-3 BOLT - 1/47 = 20 X 3/ s s iosnos e omseseoememsessomeoeresneesseeese e o
17, 1952102 . WASHER = 5/ 167 vouoeoseieeioomnn it ssmesseesssssesiesi et sessbesesseesseeesssmeesepesrsson
LT < e X T V) (R 72 S TR
19 -%4;,1328 BRACKET - MOUNc....cvtreecrnanereessmnesesssarssssresracsss e gesemassone
- TT— ' P AN L = - T
I A L \*-. yﬁ’:'afh‘i\:;-«". RN ﬁ -

~ e ~ o rd
R o

— rd

—

o)
m
b

—

SR LN = e ek
L)

5,,
15

N

—

v

. ‘. ) i //.1/ Vi A Ql‘ ‘\} ‘:—:1,'_:\—
ENGINE AND ATTACHING PARTS - ' - -
i © + . . BRIGGS & STRATTON VANGUARD MODEL_ - _ “*vz <5
C {See your local engine dealer for otherparts and repairs) - ~
. ' ‘ o’ -

~ T— — —

1 "C45916.  ENGINE - Briggs-# Stratton Modeha51447, type 1192 (20 Bplur.rymsipsermoon
2 >.(C37544 ELEMENT - air cleaner .......... Nt

3 37543 PRE-CLEANER ....ccvvvce v seecssssesssssessesesee e Sageenesemeoe e S eeeee o
4. 13104 BOLT 5/16" - 18 X 1-1/8" ..ostmsmsresssssrn

5 . 131911 NUT - 5/16" - 18 FLANGE LOCK _....
6 . -
7
8

Ne

32455  © CLIP = "7 oo oo e
. C44244 PIRE - €xhaust ... oo S
. - C44243 BRACKET - eXhaust PIPQ.c..cvccnregeesrieiiceiessesssessesssea iaesenssessneFanessassenanen gz
9.  113-103 BOLT = 5/16" = 18 K 1™ oo eeesereeoeeso oo Saeeeeeaes oo eeesseeeesesemene e -

o 45105 DUCT - muffler, upper e eemee et et st ateratrassnas et resseras senenreseaeaehen S
o : ‘ M CABT09 | DUCT - BOTOMY ceouireereimeemcne et sresses s eas s cenaserssmsssaees st ot s s esssasessassasonassassssetsssenefheBrasssssrnses
12 C45111 SUPPORT = QUG .oeevuer st resomeseeesseees oo eeessessspeeeesesesrenngpns e
14 C45273 - SCREW - MB X 10 v rse s e ssnss e st s esrsnssesssrassersbes
15 C28294 CLAMP - exhaust.......ccociveeeea, e erarieteRameamateaeteAemeese et ae e AR eem et et emebee b ek bR emn et ies st S e
- 16 217-1085 - FITTING - street elbow, 1/4" NPT 45% oo eenenon
“ ' 17 C33949 NIPPLE « DIDE 3.5 .. oo oecoeerees oo

. \ 18 218-5154 PLUG - 1/2" - 20 .............................
’ 18 C37531 + UNIT - oif sending (use before S/N 953510001) e et e e
19 C46222 UNIT - oil sending {use 5/N 953510001 and after) .....cooeeosenrieeeseercecenesire s

20 - C37537 SHAFT - StUD st ssse b et o
21 192-21 " LOCKWASHER - 3/8"...........
22 113-207 BOLT - 3/8"- 16 X 1" .o ceneemns
23 C37539 PULLEY - engine (use 83-65 set screw)........
24 C41015 KEY - 1/A" % 1/ X A et inses st sress s st s ettt en et smam e eaea s
S 26 carse CABLE - ChOKE ..ot ssvevenssom et er s renssreassresssrems s srmss e seressmsssraen
-; 28 C37820 CABLE - thrOTHE coivveeee ettt sem e s eesb st spaias s s srs st nmsas s
s 27 C39403 TUOBCREW = #12 X 1/ 2 et e et een e o
28 C42240 HARNESS - 'wire (use before §/N 95351001) shown .....cveeeerneee..
28 CA6218 - HARNESS - wire (use S/N 95351001 and after).....occcouewrorsrreder e

A_;_._;;;._.;..a_a..-MM—A-A-aA—'—JMWM—l—i—'—ﬁ—le#-—‘—'—‘




v \"W, .1, ) f : M‘kl /, »}'!'. i
GBI AE AT TaeeTRIC CLUT, CH. (P’l‘b)‘ e \m SEY
~'REF. - PAR'T‘MOf AE{ESCRIP‘[ION b >\ jf ‘,;‘-‘;n-\w W’f“ s :_c ‘\ T w. Y REQD
N - caren - -CLUTCH ASSEMBLYA.. . PR W \ 1
T .2 £37549 BRAKE - clutch..... s 1
T 31 (37550 ..  ARMATURE . b;utch.‘. - 1
-~ 4 37551 ROTOR - ISR ooyl Bl B 1
' B. C37552‘ —  KIT-, sprang‘and nut (3 eacp) 1
6 (£37563 . COIC™ clitcl.,.. e 1
.+ .1 C37562 BRACKET - clutch sto;i - 1
. 8. C31615 . WASHER - retaining =22 1
~ 9 195-104 % WASHER - 7/16"....] .2
w10, 19221 J.OCKWASHER’ 3/8" iy 1
-7 7C31614 . WABHER - 151/8" 7. ﬁ,x 1
12 192-22 * LOCKWASHER - 2(16" W2
13 113-335‘ BOLT 7/16" - 14 x 3744, 2
14 14203 BOLT - ‘3/8" 24 x 1- Mz" R S A . A,
~ s e e k—-sf‘”" Y
- . ﬂ‘_t SN "FUEL SYSTEM -~ ° NN
, . \"“ K D_ e - N B
T 1. €a7ss4 FILTER fuel.io.... 520 s o U SO ot “\ ™1
v 2 C44027 .. HOSE'- fuel (cut to Iength) I . -\"I
3 214103 CLAMPhose.... O 3TN, S OOUPE:- o S Y
~ 4 195521 - WASHER - 5,/16" e "2
B - (C4b334 CAP fuel tank (Wlth gaugej_(Z‘I/ll" threads}.... 1
6. 221-1101T > NIPPLE - pipe 1/8" . o1
7 C37811. VALVE - shut off . nz T
8 £34189 TUSHION - reservm,r £2
g - 13181 NUT - 6/16" - 18 flange Iock 2
10 TF €32455 CUP -."J" fuel line............... el 1
1 ., "C4b333 " TANK- fuel (2-1/4" filler tube){plastlc) e 1
12 = CA5081 'BRACKET - fuel tank... forls. WA oo
. 3. 45082 STRAP -fuel tank ... 5. - VRIS U |
> 14.g- 13-17 BOLT - 1/4"-20 lock.. Rl 2
15 . - 131-71 NUT - 1/4" - 20 lock...x.. . e 2
18 - M3103%* BOLT-5/16%18 x 1% o W5 2
- : Ty . "" ey -
- ; N - S Yo - -
| 3 4 ‘s} . /m,‘ . -
kY . - - . =
x - A ) a = - “‘;2 h T
_"‘f \; - ™ 7 N - -
- ) ~ o . T
s N ) K C .
. . - P
o2
. .




' C37578.y, "
r**C37579 B

~BASI_':‘*’ASSEMBLY

) - " . \; vl m .
-PART f‘uo \-’nsscmenom 2 ’-.t; 5 e ce B
-"C46081 . BASE.. = SRRt .y :

PIN  Cross b;;r \
i 'BAR - Cross.......

€37577 . TUBE - Wiré......<. e
»cs’?sssnw" LOCK - forwarf;i NOSE GOWN-.. oo, /,\
1 ea, C37576  BUSHING -"déck lift arm.(3/8" Iong} kil
i " 637586' | BUSHING: wpwot(mé" long)...
o .3 . N347-: ,J.stOLLI' 1424 3E A
-9~ 1i3441” BOLT - T/2v* 13% 24/4"
10 " 1967106 WASHER-uz"ﬂ*“
WY 192:237 Y T LOCKWASHER 1/2"
e A2 320005 - NUT - 120 G
o3 L 132,310 U= "PIN»-rcottgr 1/3"
4% 131717 . = NUT - lodk'.1/4%-
'”?;r A5 “._ﬂCiB]B‘[‘S" - SPRING - fift assnst 1
16 C37816\ CA Ilft s etere s tese e ee e s e
~ A7 31134 %B‘O% 20 1", ’f"
18 1145250 AN deck RH..
18 - G45099 © * ARM - deck LH. (showq)
19, C45095 ¢ ARM --idler ;' \
— ~20 (27501 BEARING - flangé*
LT 21T C25370 PULLEY - "V" idler .
c 22 Cas102 BUSHING - pulley......
‘_;\ 23 CaB121 "PULLEY +-illieh, flag,.
= 24" %~ 131-938 NUT - 378" - 1é\ﬂange lock...
256 195:104 WASHER Y2 L
-26 - NM329 - BOLT-3/8"-16x2".......
<27 . C44242 SF’RING extension ..
. 28 113-103 BOLT - 5/16"- 18 x 1"...
' 29 . 13197 NUT - 5/16" - 18 flange lock
30 131-1182 NUT - 1/2" - 13 lock...
3 195-533. WASHER =1/2" oo
32 © 44403 GUARD - b8..couureorccesess i
33° 1131027 . BOLT - 5/16" - 18 x 3/4" ..
(34 19220 o LOCKWASHER .o esnsssscsastes et e s oot sssesss s oo
- L
W
o
¢ i
. 3 f ;
' { s
. . ' ’ y
» /
B ey Y B Rty

™ REQ'D

I\)M—I—A..n_;_r—nl’\)_s..-n—‘.-a_nN—i—'—'-bNMbN—*mm—‘M-‘wN—‘_"‘_‘

-




' ' ‘ : ) ) T. '. - ??)l
| o RV | N
T N BODY ASSEMBLY

NREF. PART NO.  DESCRIPTION

. “C45856. L 10 O S S AU S S VR
c4anys | FENDER -‘\l‘.‘sH. (SHOWN) .o e J ‘
canze \FENDER “RHu st e

CANBY & BACK COVER oo drsesmesssesssomsrssginssssssosmsssssssonss

c44844° GUARD RAIL ..o oot rsssesisessssissssesssssssiss st ees st et e
CC37824 _BEARING .oy B iencenscsnsomn i ssss oo s s oo
) C43419 "PAD™ safety walk L.H. £I0NT immmecrimeisimmeressesssomssisssns
2 C43420 PAD - safety walk R.H. front ...
C35067 BUBMPER - nwlan .o imeecdaeensbiscsninensses s sneefe s
, 5 C4%036  TRIM - tower and rear lid riot shawnj............
b e - 8 | C43421 ™ PAD - safety Walk RH. SIde i S b
9 Ca1945 . GROMMET ......locociienetoneafiss st ssnesbi e cssessseeennas
10 (84808 BOLT =1/4" » 20'X 3/4" tapping ......eeceiecereverreee
1M . 192419 LOCKWASHER - 1/4"......cciommifumsieenpennics e
12 (42056 BOLT = 5/16" <18 X 5/8" BIACK.v. i1t e smsssnssssssse s asisserss Spsndd
13 131-9M NUT = 8/16" = 18 TIANGE 10CK . ...l oeoeeeoeeeeeeee e oot e ssessesreeseg oo oeeeeereeres
14 M3425  BOLT-1/2"- 13 x 3" e N :
: 15 131-70 NUT - 1/2" - 13 lock....
| 16 «C37822 . . ROD - braKe......ooooiiopo
17 13283327 % PIN - COEE 3/3ZUK 1" covesseeiessosserssessesssiosss s sssSastssosesssssseeeesssesesessosseeesonesneeesees oo
18 C41944 "DZUS FASTENER w..oooccoeeteserscnsssssstesssenss o reeesesessecos e sesrginse s sl
) 19  C37818 RUBBER BODY MOUNT: - ccrserseeeetsmeeecersssenssosioeese oo Fospoes oo et
20 C37581 ¢ BODY MOUNT WASHER, .ooroerorroiermrsissemssssenssssssssesssssssssasssssassssssossees s sevesesesoce
21 37821 DASH BOARD ...ooc. oo cecnrronssnssiossssssssesssssmesessessesssssssesasfesssspssssasbmes st esoeecsoe
182-573 SCREW - #10 24 X 1/2" (used 01 dasSh BOAI)...........oooooooococtver oo ecoreansreems e
C34117 . ‘NUT - #10 - 24 flange lock {used on dash board).............. :
22 C37631 " GRIP - BANAIE oo e ens e sn e
23 38408 SPRING .ooooee e ecmeserenseesssssns
S 24 1B1-13B2 NUT - Hlange 10CK ..o 2emeemosroomeeeeies oot eseeeeeeoeee e s e
25 NSS WEIGHT - tail (order from whole goods) W48 kit __......
26  C37604 HANDLE = BraKe ....v..ivvecviecereeess e sessesfrssssssnsssmssssssssscssonees
27 37630 BRACKET = SOP .. e eeee et ses oo eres e et reetreeesensemaaen
28 133 ‘BOLT - 1/4"-.20 x 3/4"...ccoooeeon
29 192-19 LOCKWASHER = 1/8" ..ot
. . 30 12910 NUT < 1/8" - 20,.vrrrenen
31 11365Q/  BOLT-5/8"- 11 x 6-1/2" ... s s et s
32 - 195-541 WASHER - 5/8"....oooorrrccn
.33 113213 . BOLT-3/8"- 16 x 2-1/4".... et eeesoee oo e e _
34 .131-356 NUT = B/8" = 11 H0CK eovoehoreesseeeseneessesssssessessessioresseessssss s sossssmss ossbonsssseeserssessossssssssnereeeeere
35 195825 0 - WASHER = 3/8 oo meemeeessboesoeeeesseesoe et isans e i
g

e b b g 7=

WP IR I




. Y : | . 4 ' “ 29
s ) kY v ’ . "
v ‘ : . SEAT LID AND STEERING

REF. { PART NO.” DESCRIPTION
v\ 44237, LID - saat-...
- (C37840 /JBHACKET } lever lock...
.~ C37841 ,!' LATCH - lever lock ...
C42895 1 BUSHING, o
- C37842 - BEARING - block .
C43915 LEVER - steerlng
C44481 LATCH -'seat lid..,
. C44498 SPACER - latch .. -
C42896, BRACKET - steenng cable end
/C32455

CONO G H N =

RETAINER - harness, seat lid...
1 7 C44012 SWITSH seat..,
14 ° €37826 - PLAT f:ller . .
. 15 C37851 SPR!NG-Iatch seat |Id
416 c37837 SPRING - bracket, laver Iock
§ 17+ C37521 SWITCH - safety ...
18 C37631 GRIP - handle... .
19 €42894 CABLE - steerlng (see page 39)
20 . (37616 CLAMP - steenng cable...
21 37852 PROP - seat hd

2

2

2

1

22 131-1102 NUT - 1/4" - - ; B OSSP ROOROU -
23 NSS KIT - arm rest (opuonal) {order as machlnery |tem} OO REOOT SV
24 195-103 WASHER - 5/16".... ' ’ 4
25 131-69 NUT - 5/16".... T OO - |
- 26 134 . BOIT - 174" - 20 x 1" ..... ettt e et bt em b cema e e eesserasaRR s 2
: 5

8

6

3

7

8

27 195-102 WWASHER = 1/4%...oocooerrecame s sssenss e sessores e eses et ssass s st s s essesees
28 419220 LOCKWASHER - 5/16"...__ ... e R e e feeeresesieer e
290 1137103 BOLT - 5/18" - 18 X 1" v bnrrnsennssssmsrsesenesssgresses
30 182-528 SCREW - #10 = 32 X 1/2" oo

31 193-1000 NUT-#10-32.. -
32 m-n4 BOLT - 1/4" - 20:(11/2" carrlage

.33 185-102 WASHER - 1/8" ...t snssemeeanes
- 34 131-71 NUT - 1/4" - 20 100K e cerrecrrererircapenaeree e cernrene
35 n33 "BOLT - 1/4"- 20 x 3/4"’“ ..................... Hermearsnsessserasisnanes
36 C42359 BOLT - 174" -20 x 2".. /

37 111-256 .BOLE- carriage 5/16" - 18 x 1 1/4"
-38 192-19 LOCKWASHER - 1/4"...
39 182-525 SCREW- #10 - 32 X 3/8"_ ................................
40 192-18 .~ LOCKWASHER - 3/16"
41 C43137 SPRING- seat..
42 C43438 KNOB. - seat...
43 C25165 GROMMET - 1" X 1 3/4“ .

C22247 . TME-nylon.,

37830 TRIM - edge (12 3/4"} cut to Iength ......... frrsenmenn s e e s s

&4




30 L ‘ ’ ‘ t . a

Yo

e
[{e Jos RN o: R G P~ R P I % B

N
2

14

17
18

et . ,:,."’.n -

19

¢

-

P

PART MD. ™

219-20

C37824
C45610
C45645

" C45618

C45689
C14919
195-2067 .
C45841
192-23

- 113-417

129-105
13412

45708
€37860

85-58 !

C37915 .
113-448
C37869
C44499
C45636
€45634
ca5MM

- 113-646

113-2606

131-356

€45746
113-208
131-1352
195-541

. BEARING - ball* 17 .,

WASHER = 1/27 X 1-3/B"... sttt

" BUSHING - tail wheel hubﬁlffﬁﬁf]ﬁ:ﬁﬂ]Iﬁﬁfﬁﬁﬁﬁ'.:ﬁﬁIZIZZZfiﬂ:IIZ:Z::ﬁIﬁfﬁ]IIIfﬁIfﬁfﬁ:ZIZII'.ZIIIIIIﬁﬁfﬁﬂﬁﬁﬁﬁﬁfﬁfﬁ -

) L
'DTW10 DUAL TAIL WHEEL ‘ :

DESCRIPTION o o
FITTING - lubrication 1/4" -428

AXLE - dual wheel
FORK - wheel
MOUNT = @10 .. mreernerese e e

ROD - axle pivot..cveendecseen,

WASHER - 1" x 1-3/4".,
WASHER - 1/2° x 1"....: .........

kY
Cc

M—l—lMMMN—*M.-—‘F&‘-&—-m—lgg—IAN—Imw

LOCKWASHEH - 1/2'

NUT - 1/2 -13.. e e

BOLT - 1/2" - 13 X 1-3/4'

MOUNT - axle, front extensmn

COLLAR - set 1", "
SCFIEW set 5/16'

TUBE - axle...

BOLT - 172" - 13 X 7"

WHEEL ASSEMBLY ...
BEARING - wheel
TIRE - 13 x 5 00~ 6
RIM...

18 " 1/2- .Square head

BOLT - 5/8" - 11 X 7-1/2 oot
BOLT - 6/8 - 11 x 11
NUT-5/8"-1..

PLATE - stlffener eeeeettrentermananreane s ranasee
BOLT - 3/8™ - 16 x 1 1/4'.

 NUT - 346 - 16 flange lock
. WASHER - 5/8" x 1-1/%

]

4




1

jms)
m
m

oo~ WN =]

coo~-NoeorhWw

PART NOQ.

£37854
C37855
C44489
C37857
C37858 -

- C37859

C37860
C37861
113-452
85-58
192-23
129-105
C37824
219-92

DRIVE PULLEY AND CROSS SHAFT {TRANSMISSION)

PART NO.
C26437
C37725
Ca6092
C46100
C16714
C37700 -
C37704.
195-102

'C46097
- C37703
- 113-207

C46088
113-103
113121
192-20
129-102
131-938
cas102
195-2067
132-318. ™
C15672
113-209
131-1352 "
C461056
11-342
C14768,

195-103

131-1181
83-55

. WHEEL ASSEMBLY - tail .o
' SPACER -.tail wheel fork ...
UNUT = 1/2% = B

FITTING - grease 90° 1/4" - 28 self tap (caster POt} ..o

. DESCRIPTION

- NUT-5/167-18

" PULLEY = 18T oo

F‘v}f B -
[N

- . X -
SINGLE TAIL WHEEL - ..

DESCRIPTION - T o REQ'D
AXLE ~wheel ................ '

¥
. !

BEARING - whee! .......c.oceo oo

RIM - 87 W/D@aNNg .ttt e .
FORK - tail wheel........ccooccovomueuencen.
COLLAR - set 1"...........

BOLT - 1/27 - 13 x 8-1/2".,

SCREW - Set 5/16" - 18 X 1/2° SQUAFE NEAA - ivvrororon oo oo
LOCKWASHER'= 1/2" oo

BEARING - ball 1*

.........................................................................................................................

-~
<

~— T

: : T REQ'D
BELT - transmissicn drive '%_ 1
KEY = 5 X 5 X 25 MM ooorieesienise e e seesss et s 2
HUB = driVe PLaATE oo ettt sntsss e ssnss s s ssssnessesnssssonocnseone )
MOWUNT = HAIBE oottt sttt gsas et erenens esesem e eeamsesseseernesemeenennens 1
' . 2
4

PLATE - drivVe ..ot eees e s !

WASHER = 57187 10 Q8. .coooeieeerecssssesesessstsesescees oo temeeessssssesssssssssgesssmssmssgirsses

SHAFT = CrOSS cooovusrreussomeeesiiebsssassses oo eommaeeesses s sees i esssassssssresssaa s bessssee ettt b e bbb cemes s
BOLT = 3/87 = 168 X 17 Lo rrere e sssasr et smsssen s sansssssnsmns s seras

PULLEY -'drive {includes drive plate)..

BOLT --5/16" - 18 x 1~
BOLT - B/18" = 18 X 2" o sreisnsi e st eem e eesseeessememeeesseeresseeesesses s semsemsesbensresarensemsssesrsoess

NUT - 3787 = 16 flange (00K e rseras s sressbessstse s veeemse s snas e
ARM = T8I e et e
WASHER'- 1727 X /8 s

PIN - Cotter oo e rees etteeerrenit e et it as st enstaneerat sttt en

it o

BOLT - 3/87 - 16 X 1-1/ 2 et cves s msnas rengens
NUT - 3/87 - 16 flange 00K ... s ssssssssssssssi s ssss st e
SPRING = T0MSION et cecesme e vesseassessreseeeem s eeeseees e eeessereeseaeessemsseeeneeenmseseemeseregenns 1
BOLT - carfiage 3/8™ - 16 X 17 e ereceresresisssssssesosenscs
SPACER - 3/8" x 1/2°
WASHER - 3/87 .......... R s SO
NUT.- 3/87 - 16 lock.......... evererenevaste s ireere e OO OO 1

SETSCREW = 5/ 187 = 18 X B/ 18" et ets st esteneersmseesseeneeseesrensreeonerenereromsennanne | B -

33




e}
m
m

PART NO.

C45087

C37730
C37731
C37732
132-332
C37733
C37724
131-71
C37725
195-102
C37736

T C37737

€37738
C37739
C37740
C37657
C45399
C45166
C37743
C37744
195-103
C45900
C37747
192-20
129-102
C37763
C37652
C37656
113-120
113-134
113-203

- 1132267,

131-1181

. E37752 -
- 192-21
218-56354 -

218-6278

129-103

- DRUM - brake

"SPACER.....oereee

- SPACER..............

‘LOCKWASHER - 5/16°

BOLT - 5/16" - 18.x 7-1/2"..

DRIVE ASSEMBLY R.H.

DESCRIPTION '
TRANSMISSION = ZT .. eeereriniieiee e st srese st sessss s siees s oe s e seems e s eessmeese e
BAND = BEEKE ...t e vesd e et siee e sha s eeaee s et s s seme sene e mnme e eegren

..........................................................................................................

RING = SNAP coveesrieetemsees e pecenseessersreeammssserassssessssesssrasssssesssssssmsesesssessoreomsietesemeeenreonen
PIN = COEE 1787 X 17 i e reersteesionesess beesasstseece s eageren s seandfSemnsannenes
ROD = BIBKE ...cooooocee v oeeeptes s sassss s ssssssesoessssrsgesssssasenes

COLLAR - brake rod...........tc i s S ceese s

NUT - lock 1/4™ - 20 ...
SPRING ...ovevreec e ereecererees
WVWASHER - 1787 oo cretitvecsseses s eseeanenes

RING - snap ...........
GEAR e

NUT = TUG 1727 = 20 oot oeeaos e s st s bans et
PUMP - hydro R.H. .o e
LEVER - transmission dump RH. ...
BRACKET - dump lever stop ................
SPRING = COMPIESSION ...o..outoveeceeo oo ceeesemeseeessspstsess b sbsessosss e sessssemesesbeesrssesssssaseseeee s eeeres

07 RING = MOUOID oo e s v seesemaeeseessbraseseereeses e neesersametsas e sarensseneeeeerer
BOLT = UMD VAIVE oo et eeeeeneseeesreastren e eraessss an e et e smse s sr s sreese e sers
NUT = B/187 = 18t i essmssssssss s oo bt
VWHEEL ASSEMBLY ...o.ooov.ioevcrecrrensereesasessssssesse s stsissesrosase e ses st ssssees e ssoseresssoossssagssmesoes
TIRE - 18 X 9.50 - 8B et i eeeeeeens vt

CRIM = WHEEE B 3 B et reee e eemesee s
BOLT - 5/16" - 18 x 1-3/4" ...
BOLT » 3/87 - 16 X 3-1/2" MOUNTING ... .. oot etasiesmss st esratast bbbt st st s
BOLT - 3/8" = 16 X 4" MoUNtiNg .ot eisssa e eoen
NUT = 3787 - 18 1OCK o cevivsirr et ceee e e v s mpaenseesresennsnsres
KEY =5 X B X 2B I oot ccsresciniaeaniessisasissssssssssssss eemsssmsss s snsssasasasssserd ansasasares sseeass sases sasnassnsaes
ADAPTER vttt ressmestst e eses s ereeseessoee st e e
ADAPTER - Q0% ....oovovovoioeeeeeseeeereeeees e seessessseesssesssssesssess e sss et s s 4mss e oS mnen




36

-
»
SERE
k]
¥
’
_:J 13
N
Y
.J‘ ]
S
L]
&
o
2
B
— ' ]
W
)
=3 3 .:;»
. —_—

{’,,f‘

-t

REF. '

OE~NRAhhWN=

PART NO.
C46087 |
€37730 _
C37731
C37732
132-332
C37733
-C37724
13171 -
C37725 -

. 1956-102

C37736 .
c37737

. C37738

C37739
C37740
€46398
218-980

' C45165.

C37743
C37744 -
195-104
T45900 .
C377417
192-20-
129-102
113-120
113-134-
129-103
131-181
C37752
192-21
218-5354. .
218-5278
113-203
113267
C37763
C37652
C37656

1 £37657

. PIN - cotter 1/8%x 1

'WASHER - 1/4" ... "

. BEARING ...

FITTING - 90° male 10 female ... .

T LOCKWASHER =5/ 18 e ooeeosoeessrs et oo eee e

DRIVE ASSEMBLY L.H.

DESCRIPTION
TRANSMISSION = ZT ..eceerreite et ceess et e o et ses e et essbasasseasassssns s 2 saneesrendreneasenensann
BAND - brake ..o oo

DRUM - brake ...........
RING - snap ...........

ROD - brake........ccvooeveeviceevrcrsinenen
COLLAR - brake rod
NUT - lock 1747 - 20 ...,

RING - 508D oo,
GEAR ..o,

w
a

PUMP - hydro L.H..........

LEVER - transmission dump LH. .t

BRACKET - dump lever stop ...t e

SPRING - COMPIession ... s seanes

WASHER ~ 3/87 oo ceee e

“07 RING - mounting.......cocoeceer s et nnes
BT = UM LBVEE .ttt e eeeeesemseaoess s s eeEeesme s s sasssenloremeseeeeeesmse e e remeras

NUT - 58/167 - 18ttt it
BOLT - 5/16" - 18 x 1-3/4"
BOLT - 6/16" - 18 x 7-1/2" ..,
NUT, = 3/87 = 1B ..t emevrssi e sresessssse s ees s eeesre e sess st sss s st ek
NUT = 3787 = 18 L0CK ittt feeeseneevsesessssessnse s eas st eae e rams s emaeanmemnmeseeaene
KEY -5 X 5 %25 MM weorercereeecce
LOCKWASHER - 3/8" ... oo
FITTING - male adaptor.............cccccvveee.
FITTING - male adaptor Q0% ...t sseies s Dot erssseases :
BOLT = 3/87 = 16 X 3-1/27 MOUNTING weareetveemmeeeeeeereeeeoes s soseesreesrees e essmsseseesssasorins
BOLT - 3/8" - 16 x 4° mounting:.........
WHEEL ASSEMBLY - not shown ........o.
TIRE - 18 x 9.50-8 ..........c...........
RIM -wheél ............. ;




A . _
38 - . ‘
- C43293 STEERlNG CABLE KIT e
REF. PART NO. DESCRIPTION . . - . ’ * REQD
1 c42894 'CABLE - steeting 46", : ) ‘ 2
2 . 193-1000 NUT.- #10 - 32... v 8
k 3 742895 BUSHING - steermg cable : 8
4 n1:-11 BOLT-1/4"-20 X 1 carﬂage .................... 4
* b 195102 2 WASHER-1/4~ ... ‘ 10
- 6 131-71 NUT - 174" -10 6
7 13-4 BOLT - 1/4™- 20-x.1"... ) 2.
8 C42896 - BRACKET - steering cable end 4
9 | €42897 ' | ' LINK - control cable .. e erien st nsshaebsnaretsrastee 2
10 €42898 BELLCFIANK T2
11 - C16n4, BUSHING w 1
' . .o 12 C429M BRACKET bellcrank méuntmg b ekesemnpensesserenas s e s rpeRe v ananes 2
i .~ 13 . C16745 ' -~ BOLT - ¢houlder... - et enr e res e renas s 2
. © 14 195-633 WASHER - 1727 .. L2
15 . 3311352 NUT- 3/8" - 16 flange Iock L2
16 13-103 BOLT - 5/16'-- 18 X ‘l' 4
: . : 17 131-em NUT - 5/16" - 4
L ' ) C18 134 “BOLT- 1/4"- 20x ELS— 2
) ' 19 195-102 WASHER - 1/4" ... e AR RA b emee et e eeneeeeebeeesermee -4
- . 20 C42903 ~ PLATE - cable mountmg bbb e et
o . 21 © a31-71 .. NUT- 1/47 - 20 lock.. et r ottt ettt TR e ambarsastern et e e as s sens st e iees 2w
' 22 - C42902 BRACKET - cable mountlng .2
23 42904 ARM - transmission ... 2
24 c3q73. PIN = SPIIND ettt rs st st sem s erass e se s eee st oem s eerae e s otm senssma s st ometssemesiness 2
3 LIFT LEVER
1 C44942 LEVER = T cevettemmmeeameeeeees et eseenasessenessoee s see s eeses s eee et eaes e eeesesess s eeass s 1 -
' 2 C44948 ° PIVOT - lift... 1
- 3 Cc37631 GRIP - Handle... . 1
4  C44949 . EXTENSION-Ilft Iever upper 1
5 - {42895 BUSHING... . 1
. 6. 44952 * BRACKET - Iever lock down 1
7 111132 BOLT - carriage 5/16" - 18 X" 3/4' 2
- 8 M3-103° - BOLT-5/16"-18 x 1°.. S 4
9 131 -9 " NUT-5/16" - 18 flange Iock - .6
| ) : . i 13 - . BOLT- 1/‘4" 20 % 172 e . . 1
' P ) T C45120 SPRING - torsion .....n......... Luelemremeerenese e entorobeasaen et smae eteeatresssmsresae et et nt b eeme bt eoms e . 01
W




40

o

%

(= .

RTRARTAMNGY

g

U

5

<l

REF. :

DO~NORRWN

PART NO.
131-69 -
195-103 .
13-119
C45495
C37769

. C37639

C37772
C37778
214-254

-C37637

C37636
C42785

-C42784 .

C42784 -
ca2784
C42784
42784
218-5280
218-5182
214-274
C37787
113-3
195-102
131-1102
131-934
121-21
C42690 °
C41986
32455
113-102'
131-911
C38794

- C46083 .
113-1

HYDRAULIC SYSTEM

% DESCRIPTION - Y : ‘ --
NUT - 100K 5/ 187 oo ccrmibnsesesss et fisssss st
WASHER - 6/16" ...

BOLT < E/16- - 18 % 2-3/4- e

BUSHING - rubber .
' COOLER - oil
CAP = 0l 1ANK ..ottt esre e sene e arenae
MOUNT Ol CODIBE ettt ab b ons
, CLAMP - hose: 5/8".. ' ‘
FILTER - ail..
"HEAD - oil fllter - ‘ e e sens et re s enasanans
HOSE - /8" x 11 (12' cut to Iength)
HOSE hydraultc 3/8" x 13" (48" cut to Iength).....,........... .
HOS ydraulic 3/87 x 25" (48" cut 1o length)
HOSE - hydraulic 3/8" x 27" (48" CUL 10 18NGHH) wverscetecereeeeesces e lcner e
- HOSE - hydraulic 3/8" x 38" (48" CUL 10 180G ...oooooovoooooeverorerieres e
HOSE - hydraulic 3/8" x 24" (48' cut to !ength)
FITTING - male 90° adapter — .
FITTING ~'male tee adapter....
CLAMP - hose 3/8 i et one
" GROMMET - 1/2" ID x 1" OD ...
WASHER - 1/47 ..
NUT - 1/4° - 20 lock -
NUT - 1/4" -20 flange lock..
BOLT - 1/4 - 20 x 3/4" selftap
FITTING 3/8' hose barb x 3/8" FM JIC
CLIP - - .
BOLT - 5/16" X 18 x 3/4'
" NUT - 5/16" .~ 18 flange lock ..
HFTTING - 5/8" hose barb x 1/2" FM JIC
MOUNT - oil tank....

NOLT 1/4. o x1/2” ....................................................................

REQ'D




42

GROOUND BLACK

ORANGE

YELLOW

----- ===

; /
é ;4‘ ORANGE SOLENOID ==

BATTERY

- o)
—_ m
cCOoNonphWNaM

—
N =

)
m.
-

NSO O R Wk =]

" PART NO. .

C45697
C45700

'C29804

195-2067
132-320
113-426
131-1182

¢ C48768

113-103
131-51

C45766
C45706

PART NO.

C45705
C45775
C45780

C44495

C31847
C30260
C24813
C31948

ELECTRIC DECK LIFT
CYLINDER STYLE

DESCRIPTION
MOUNT - cylinder
BAR - cross..
PIN - clevis 1/2" X 2-1/2"
WASHER - 1/2" .,

e 3/32,‘ - 3/4’

BOLT - 1/2" - 13 x 2- 3}4
NUT - 1/2" - 13 lock...
LINK - spacer...

NUT - 5/16' - 18 flange Iock
SHIM - cylinder mount

cvuwoea-uﬁmmJhﬂmmmmHJIZIZZEZZIﬁﬁﬁﬁl;fﬁﬂfﬁ:ﬁ:ﬁﬁﬁ:ﬁﬁ:ﬁ:ﬁ:

1

ELECTRICAL SYSTEM (DECK LIFT)
CYLINDER STYLE

DESCRIPTION
HARNESS - wire...............

NUT 15/32" 32 W|th boot (swnch mountlng)

DECAL - lift switch ..
KIT - fuse holder..
FUSE - 30- amp

CONNECTOR - mmhmmw'”mwwﬁﬂﬁﬁﬁiﬁﬁﬁﬁﬁ R
CONNECTOR = It BCTUATOL oov.oove et eeeereeeeseseseressssssh s sesstees s sesssentees sesssssereseemessreesens

o

_I.._a_l....l_l—l—l-_lo




44 4

WIRE COLOR CODE

oG - Derk Green
T8 - Ten/Black
B - Blmck
¥ . Yeliow/Black
Y - Yallow
T - Tan
+ PGIY - Datk Graen/Yellaw
Q - Oranga

YR - Yollow/Red
oW - Black/White
BL - Blue

BIY - Black/Ysllow
G/B - Grean/Black
1] - Red

G « Graen

w * White

BL

%

OIL PRESSURE i o L]

HOURMETER ! S
o m—— ]

1GNITION

SWITCH

PTO

CIRCUIT [E 5

ENGINE

CARB.

(118

SWITCH

PRESSURE ¥

B
"@arv

T
T
e
Fg 8

BREAKER

2

—

Lls

f
B
& SOLENDID
+|.
' BATTERY YiR
’ Y8
8

S

TRAVEL
LOCK Y
SWITCH

REF. -

LN -

amh -k

18
19
20

22
23

—= O W~

'PART NO. -
C45535 °

C45539
C3750%
c32178

'C22573

C37508
C37509
€14304
C31937

€a4469
C43044
C30267
€32407
32397

- 193-63

C32396
C28413
C45917
€45536
C45537
C37821
182-625
192-18

193-1000

182-528

C41010 -

C44261
C3751
C37528
C44075
33024
113-3

131934

192-19

128-101~

C37523
C37531
C41643

CA2240

C31947
C30260

- SWITCH - PTO (also use C31619 Cap)

. SWITCH - headllght
. SWITCH-lQnmon

LOCKWASHER - 5/8" ...

ELECTRICAL SYSTEM

. (BEFORE S/N 953510001)

DESCRIPTION
HARNESS - wire, main..
HARNESS - wire, alternator and magngto

BREAKER - circuit, 10 Y111 ST

HEADLIGHT ...
LENS - headllght ..... R
BULB - headlight «........... :
C BECEPTICAL ..o

" GASKET - headlight....

NUT- 172" - 27 (Black) PTO switch retammg'

KEY -*ignition ..
CAP - nut, |gmt|on swutch

NUT - 5/8" - 32 |gn|t|on ‘switch .
AMMETER e b ene st s eeereenesereneasens

METER - hour .......

LIGHT - ol .............

SWITCH - seat......
SWITCH - safety . : c
SCREW - #10 - 32 x 3/8" (safety SWIilch MOURNL)........cc....ovrmeevessreeesssseessenssssccsen.
LOCKWASHER - 3/16" {safety switch mount}................
NUT - #10 - 32 Lack (safety switch mount)................
SCREW - #10-32 x 1/2° (safety switch mount)
BATTERY - 12 volt.2...... T
WIRE - starter...
CABLE - grognd
WIRE - headlight
SOLENOID ! start..
BOLT - 1/47- 20 x 3"/4' (solenold mountmg}
NUT - 1/47 - 20 (solencid mounting) ............. beerrreerenen
LOCKWASHER - 1/4" (solenaid studs) L
NUT - 1/47 - 20 (solenoid studs)...
CABLE - battery positive to solenmd ................................................... ettt en s b re e
SWITCH - oil light ... . :
WIRE - ground ...
HARNESS - oil pressure sw:tch
KIT - fuse holder...
FUSE - 30 amp

. o~

i

&, e




DG

TiB
B
¥/B
Y-
T
DGy
o
YR
Brw
BL
B/Y
QB
R
G.
w

WIRE COLOR CODE

- Dark Green

« Ten/Black

- Black

- Yellow/Black

- Yallow

- Tan

- Dark Greon/Yallow
« Qrange

- Yollow/Red
- Black/White
- Blua

- Black/Yallow
- Graen/Black

« Red
- Green
- White

Fa

E

. IGNITION
SWITCH

\}\-'\

e L
([ ¢

ENGINE : ALT.

PRESSURE =t
SWITCH

-

T

]

M
71
A

1
i

1

a e

REF.

§ N

—_ =

12,

13

14

15

16

18
19
20

21

22

24

2%

27
28

C 29,

= QW

-£24069

. PART NO.

C45536
C45539
C37505
C32178

C22573
C37508

C37509
C14304

.C31937 -
€44469-

31620
C43044
C30267

- C32407

C32397

- 19363

C32396
€29413
C45917.
C456536
C45637
C37521

182-525
192-18

. 193-1000 -

182-528
C41010
c44261"
c37en1

. .G37528
- C44075

C336024
13-3
131-934
192-19 |

1129101

C37623
C46222

C41643 -

c46218
C31947
C30260.
133
195-102

29-101 ~

37982
€38677
131-71

NUT -5/8" -

DESCRIPTION
HARNESS - wire, main:. .
HARNESS - wire, alternator and magneto
. BREAKER - circuit, 10 amp
HEADLIGHT ...
- LENS - headlught
BULB - headl:ght

-RECEPTICAL ..

GASKET - headllght
SWITCH' -~ PTO (also use C31619 Cap)
~ NUT- 1/2' - 27 (Black) PTO switch retalrung
NUT - 172" - 27, (Black) PTO swntch retaining...
SWITCH - headllght retenen e smeanet st et eran s
SWITCH -
S GNMITION e e er bt e s eennn
GAF - nut, ignition switch ...
LOCKWASHER - 5/8" ...l
32 ignition switch ...
AMMETER .c.ovvcvo e eeeemesssas st eesees et oeees e eeseeesseaessses o meessseseeens bt e sorense
METER = HOUF oo
LIGHT - 0il oo, :
SWITCH - seat...
SWITCH - safety : y
SCREW - #10 - 32 x 3/8 {safety swm::h mount)
LOCKWASHER - 3/16" (safety switch mount)...
NUT - #10 - 32 Lock (safety switch mountj....
SCREW - #10 - 32 X 1/2" (safety switch mount)
BATTERY - 12 volt ...
WIRE - starter........
CLUTCH - PTO
. CABLE - ground.........2
WIRE - headlight,...
@’LENO!D'- start
BOLT ~1/47 -
NUT - 1/47

ignition ...

KIT - fuse hglder....
FUSE - 30 amp
BOLT -'1/4" -

ELECTRICAL SYSTEM
’(S/N $53510001 and after}

2

-

20 x 3/4" {solenoid mounting)

- 20 {solenoid mounting)
LOCKWASHER - 1/4" (solenoid studs)

- NUT- 1/4" - - 20 (snlgnmd studs)

. CABL;E“ battery positive to solenmd
SWITCH = 0l lIght ..o e e re ez
WIRE - ground .. : veatiideeneremseneas st s et benren
HARNESS - oil pressure sthch

...............................................

WASHER - 1 /4" e e e St AR SRR e
NUT - 1/47 -
 BRACKET - hold down...

BOLT - 1/4" -
COVER = LRITINAN v oo s ceeeaFonasersasssasnssseessnaseseshemssosemesssase e enssasseserssenssmmsarsnssnen

200x7

B L P L L L L L TR T T T LT T R T T S LT T RO, PP I PP PN PPN

20 lock......




| 48 - : ‘ . o - ‘ : | : o 49
2 0 9 ov , , ' : O i | DECALS (TRACTOR)
G ' ) ) . ‘ .- REF. PART NO.-  DESCRIPTION ' c . REQD

' -1 C46076 DECAL - body side LH. "G2090V™.. USSRV, B
1 46077 DECAL - body side R.H. “G2090V" {shown) .......................................................................... 1
- 2 c46321. DECAL - "WARNING" ODBFALIOMN rvreaeroncr it eeec e ee s s benerssssi s enstserss s sassss e - 1
3. - C376M _ DECAL - instrument panel............. - . . 1
4 €38047 - MEDALLION - “GRAZER"... ‘ .

5§ C46315 DECAL - "WARNING" operatlon ...... 1
6 C46310 DECAL - "ATTENTION" .. 1

7+ C46309 DECAL - steering Ievers Al
' » 8  C46312 DECAL - parking brake... 1
" — ' S - 9 C37500 DECAL - "DANGER" carbon monoxide . 1

A DANGER s : AWARNING o - " 10 . C46318 DECAL « UDIIGATION ererrrr et s 1-
=y ¢ | R S e b o B e B e S . .1 CA6317 . . DECAL- clean cooler.. 1

FOLLOWING MA.. A KEEF.I Lﬁmﬂnss IELDS & SAFETY SWITCHE . ' v ;
A T B L e EemT o .
T e R T IR cc.nirchchononars aneancos. K 1 ‘ 2 tshow
. . \iT ENTIRE G o H:ﬂﬁ‘é’&i;ﬁmi;ﬁipm . . LGCKOTWH & BEHIND BEFORE AKD NLE BACKING. - ' . 3 C43413 DECAL front "GRAZER™ ....... 1
: %Ig;;%“gﬁﬁﬁ%ﬁ::‘* +ovuray MO Dici bR sice e _ .+ 14 . C43416  DECAL - tail side "GRAZER" —....oeoooesesss ettt 2
‘o' READ OPERATORS FIANUAL : Pzt e EVERY 4 HRS . B FAILURE TO CBSERVE THESE PRECAUTIONS

: - )
4 LUBE READ “LUBRICATION SCHEDULE' COULD RESULT iN SERIOUS INJURY OR DEATH. .

JSHOWN BELDW
READ OPERATOR % AND ENGINE MANUALS

LUBRICATION SCHEDULE

BEAviCE r
ALL MACHINED HOUKS
A AXLE -GALCE WHETL T
T AXLE-TAR WHEEL PR
+3. FORK GAUGE WHEEL an

' ' 4 FORX.TAI, WHEEL o 0

. ' ¥ SPSNOLE-MOWER DECK 40 Q
. & GEAR WOX -MOWEN DECH 100 4

.SPINNING BLADE
TO AYOID SERIOUS INJURY: : @ .

Co . .~ DECALS {Deck)

) \ - oo oo, o : : a ' REFE. © PARTNO.  DESCRIPTION | ' ‘ ~ REQD
gglcrmlggmﬁmlnng “ I m:x‘ﬁ"*":r;""““‘.., AND GUARD | EOVERS N PLACE. ‘ S 15  C46323 DECAL - ~DANGER |sp|nn|ng blade . ....................................................................... 1
. ENGINE S RUNNING o . D;:::i{z«::%:rgﬂv & L - ) = @ ' ) ) 16 . C46324’ -DECAL - "WARNING" spinning blade... e 1,
. | EEERNe S N ‘ . 177.C46325 ° DECAL- Danger . oo 1

3C AXLE AXLE FIVGT oo | =N O 3
VAL BLOWER
Wm0 O ég

-A WARNING

- =
WACHINE UNSTABLE wrmmowall . '
IDECK IN THE RAISED POSITION. ' - @
e e & °Er"§3§mau WHEN =
MOWING OR TRANSPORTI
CAUTION [ TRANSHISSCN CooLER . EAILURE YO ansEAv Envemswmuun
MUST BE KEPT CLEAN .
RPN > » + SEE OPERATOAS MANUAL ~ = = . HEADQFEHATGH'SMANUAL i - SR . _
. . : o ) 3
. - - “
STEERING . .
“LEVERS -
! ‘4 rorvinnn o 10 )
1 = ‘ -
' & + &) s o
I - -
- ! : -+ THROTTLE - n:uanss
“SIEEANG ; 5
LEVER |.'ocu L 'L'L'
: e . . .
. BN Lo R
.
,
‘{ N
& %
- -
-
- LY
~ >
» -
* -
1 - '
. . . »
P ’ .
1 , - -




51
50

L R T . ~ 52" MOWER DECK AND ATTACHING PARTS

PART NO. . DESCRIPTION } , . REQ'D
.C44612 CHUTE foot guard

39209 = MOUNT - foot guard :

€39204 COVER - pulley.._........
C38203 COVER - center

X
m
L

%
W
©ONDOBWN =

B

C39200 COVER - LH.. o
: ‘ 37942 SHOE - skid... B
o~ £37910 ROLLER - aml—scalp

C37911 ‘SHAFT - roller ... .
10 C37912 - BRACKET - gauge wheel mount
Tl ! C37913 - MOUNT - gauge wheel ...
: 12 'C45842 FORK ... -
.13 C37915 AXLE - whee1
-4 " C37916 - WHEEL- gauge
T C29145 TIRE - 11 x 400 5 TR A
Ca4486 - RIM - 57 (includes bearlngs and grease flttlngs)
C44499 BEARING - wheel ... et e et arrean
219-10 FITTING - grease 1/4 28 ............... -
15 132419 . BOLT- 1/27-13 x6-1/2"....
8 C37920. BOLT - wing...
17 C3791 . NUT - gauge wheel handle
18 C37605  BREAKER - circuit, 10 amp .. :
19~  (C37860 ° COLLAR - set ..
- : -2 C37922 PIN - "fas-tatch™................. .
o ) . 22 141-b66 PIN - deck ..
a 23 C29029 PIN - cotter halr
.7 - 24 - (39221 BRACKET - height adjust LH
. 25 C38222 BRACKET - height adjust R. H
26 =+, 13-3 . BOLT - 1/4" =20 x 3/4“........,...
27 - 18249 . LOCKWASHER 1/47 e e eni s
28 129-10d NUT - 1/4" -

¢
S

NMRNNNONOONNONRNRNNNNRNN G S ANABRNSN S SNRNNRNR D o o s oo

29 1317 NUT - 1/4" - 20 HOCK oo toercempreesr e -
30 131  BOLT-1/4"-20x1"..
v 31 © 1M-203 Y, BOLT-5716" - 18 x 1° carriage........c... ,
.32 21920 FITTING - grease ... ....ooooceerecererrceverccreeesenesssonaesson
33 "C37756 SCREW - set 5/16" - 18 x 1/2" square hEaA ....iver deceeer st
34 ..192-20 ° LOCKWASHER - 5/16"... e .
36 120-102 TNUT = B/16™ = 18 oo
X . . 36 19223 ° ° LOCKWASHER - 1/2" ..
: . T ‘ : I RN 37 129105 NUT - 1/27 = 13 e
' . ] - - 38  13-102° - BOLT-5/16"- 18 x 3/4".,
' 39 © . 1M-202 . BOLT-5/16" - 18 x 3/4" carriage ..
. ) C : : 40 182528 SCREW - #10 - 32 X 1/27 oo -
‘ ‘ _ - S : ' . ' a 193-1000  NUT = #1910 - B2 hcrcersosrssrsonessesrmossssesesssssssssssssssmsssssssssssssssssosssssssissssosssss s
v . o & -

w




.52

i
i

T

PART NO.
£39205
219-20
C37877
C45653
C37880
. ¢37381*

s |
m
m

COUDTDDA P WN =]

c44128
C44130
c42786*
C45886*
10. ' C44138
JEE : C45248 .
- - ‘ .M C37931
' 12 C37932
13 .C37892
14~ C37933 -
1% - CABB55
16 - 37935
, 17~ C44241.
e M8 . 37898
.19 37888
20 ,€37901
21 114-201
22 C45846 °
, 23 131-1216
1 24 113-268
: 25 C29581
26 131-1362
27 113-312
28 19222
29 129-104
300 113-257
31 120-103
32 192-21
33 . 13208
, 34 131:71
. ' Co 35 1M1-371
‘ o 36 113-103
- 37 192-20
38 113102
39 129-102
; . 40- (45859
41 C30649

LY
—_
@]

45884 -

. BLADE - mu!chlng (not shown)

- LOCKWASHER - 7/16" ............

‘ LOCI(WASHEH 3/8" ......

. 52" MIOWER DRIVE

DESCRIPTION ' ' . ' REQ'D
MOUNT - gear box... ;
FITTING - grease 1/4" - 28
ANGLE - gear BOX MMOUNT ...t ce et eesrire e e ssms s s s ermsser s anase s
TIGHTENER - belt
HOUSING - spindle.......’. PO LR 1- 3 SO PN
SPACER - spindle... e ettt et s
SPACER - spmdle
SHAFT - spindle, short
SHAFT - spindle, long
BEARING - spindle
BEARING - spindle...
BLADE - mower..

OF =, — () L) L ik = O =

PULLEY - spindle....
PULLEY - gear box output
PULLEY - gear box lnput
PULLEY - idler, large .....ccooveevrmnnn,

PULLEY - idler, small........ erersrs e Bereerssanrannees
BELT - deck. . N

BELT - drive... ‘
GEAR BOX - angle drlve (See page 59)

SPACER - washer ...

BOLT-1/4"-20x 4“
BOLT - 3/8"- 24 x 1-1/4"._
WASHER 3/8"-10 ga..
NUT - lock 3/8".
BOLT - 3/8" - 16 X 1% oot e vreen et em
KEY -3/16" x.17........... s :
NUT - 3/8" flange lock ...............
BOLT-7/16" - 14 x 1-1/4"........

E=Y

NUT-7/167 - 14..
BOLT-3/8" - 16 x 2 1/2'

BOLT - 3/8" 16 x 1-1/4" ..
NUT - 1/4" - 20 lock ...

. BOLT-3/8"-16x.1" carnage

BOLT - 5/1687 - 1B X 17 ccoirrvecrersnsisssansrssiinnens et iheL et Saa RS e R RS RS . &
LOCKWASHER - 5/16"....... ' . SSUTRUIOU VNS -
BOLT - 5/16" - 18'x 374" ... : S

NUT - B/T67 = 18 et eeeemeemeeesrmsamrenes 11
HOUSING A§SEMBLY spmdle {includes ref. 5, B, 9).. :
WASHER = 3/8"..... et ssses s SOV STV 1

* use before S/N: 13503011
** use S/N:; 13603011 and after




..‘_n:,:

WONOTMD WM -]

PART NO.
C44088
C41396
C41400

62" MOWER DECK AND ATTACHING PARTS
DESCRIPTION |

CHUTE foot guard
. MOUNT. - foot guard

Ccq392 -
. C41378

C41373
C37956
. £37910
C37911
C37912
C37913
C45842
€37915
. C37916
C29145
C44496

T C44499

219-10
113-2419
C37920
C37921
C37505
C37860 °
C37824

- C37922
141-56
C29029
C379567
113-3
192-19
128-101
1371
N3
111-203
219-20°
C37756
192-20
128-102
192-23
128-106
113-102
111-202

- 182-628

' 193-1000

- €392

£39222.

COVER - pullgy....
COVER - center...
SHOE - skid LH ereerturneea e reraeerm e e
ROLLER - anti-skid .,
SHAFT - roller ... :
BRACKET - gauge wheel mount
MOUNT - gauge wheel ...
FORK - gauge wheel
AXLE - gauge wheel
WHEEL - gauge ..
TIRE - 1 x 400 5
RIM - b” {includes bearrngs and grease fmlng)
BEARING - wheael ..
: FITTING = GrB@SE w..ooo oo reveeeae st s ensnns s emsss i s et s
~ BOLT - 1/2" “ A8 X B/ 27 e e g s e

NUT - GAUGE WHEE BANGIS oot
BREAKER - circuit - 10 amp
COLLAR -set 17...

BEARING - 17

IR £ F<0 = 1 o] o SOV P Uy PU TR -

" PIN - cotter, hair....cc.ouvveeierrrennnn.
SHOE - skid R.H. O —

LOCKWASHER - L

BOLT 1/4" eeteerrerieteseamanann
BOLT - 5/16" - 18 x 1" carrrage
FITTING - grease.. e
SCREW - set 5/16" - 18 X 1/2“ square head
LOCKWASHER - 5/16™... reeenereeneenan
NUT -5/16" - 18...
LOCKWASHEH - 1/2“
NUT - 1/2% -
BOLT - 5/16“ - 18 x 3/4"
BOLT - b/16" -
SCREW - #10 - 32 x 1/2"..
NUT = #10- 32...
BRACKET - he!ght ad]ust L H
- BRACKET - height adjust R. H

18 x 3y camage. L ST T OO TSP




56

B
m
m

OCOWADDANH WR -]

PART NO.
c41757

C37877
| C45654
. C45860
C37945
C37946"
C45885™
C44132
Ca4134
C42786"
C45886"*
10 C44138
10_ . Ca5511
1 C37950
12 C37932 -
13 (37892
14 37933
15 C45655
16 - €38929
17 Ca4241
18 C37898
19 37888
200 C37901
21 114201
22  C45346
23 131-1216
24 113-268
25  C29581
26 ' 131-1352
27 M3312
28 192:22

¥ 29 129-104"

30 13213
31 129-103
32 1922 -
33 . 113:208
3 13171
3  111-37
36 . 113-102
37 19220
38 113-102 .
39 ., 129-102

Ca0 T 1134
M 19219 .

42 219-20

195-103 -

62" MOWER DRIVE

DESCRIPTION

MOUNT - gear box
WASHER - 3/8"
ANGLE -~ gear box mount
TIGHTENER - belt.......c..cerr.

HOUSING ASSEMBLY - spindie (includes ref. 5, 6, 8)........cwuwwrnpiseres

.« HOUSING - spindle...,..c..cc.c....
SPACER - spindle................

SPACER - SPHRAIR covvvvueeeerehecenass s arsssessessssissss oo ssssssssssssnsssaressssssssssssmysessssvassssssess sssssssapens
SHAFT = SPINAIE, SRO ... e eeeresess st srsonsss s sesssssesssbs st s asatadsbrbss et sbanens
SHAFT = spindle, 100G oo eeeseresdbessadon
BEARING = SPINGIE ... iseras oo sreseessneeeoesiees

BEARING - spindle......
BLADE .

BLADE - miohin (not shown] ...

PULLEY - spindle

PULLEY - idler, large

BELT - drive '

GEAR BOX - angle. drive (See page 59)........

WASHER - spacer...............

[

CBOLT - 1/47 <20 X 4" oo

BOLT - 3/8" - 24 x 1-1/4"............
WASHER - 3/87, 10 ga..............
NUT - lock 3/8" e
BOLT -3/8"-.16 x 1" )
KEY - 3/16" x 3/16" x 1"
NUT - 3/8" flange lock .............
BOLT -7/16"- 14 X 1-1/4" ...
LOCKWASHER - 7/16" .................
NUT-7/16" - 14...............
BOLT - 3/8"- 16 x 2-1/4" ..
NUT-3/8" ... :

LOCKWASHER = 3/8 oo e
BOLT = 3/8" = 18 X 1o1 /8 et b ot e e besnns

NUT - 1/4" - 20 fock....~

* BOLT - 3/8" - 16 x 1" carriage

LOCKWASHER - 5/16"
BOLT - 5/16" - 18 x 3/4"
NUT - 6/16" - 18 .t

BOLT = 1/4" = 20 X 1/2" oo

LOCKWASHER - 174"

* Use before S/N 013503103
** Use S/N 013503103 and after

........................................................................................................................

. PULLEY - g@ar BOX OULPUL......iueivusvecsier e ciiomneresseesssssneneeeen
. PULLEY - gear box input..

................................................................................

PULLEY - idler, small ..o freneeean R

BOLT = 5/16" - 18 X B/4" oottt

FITTING - grease 1747« 28 o e




68

Sl

REF. .

l

co~Noodun= ¢

fe2d

PART NO.
. C37898

37959

1 €29581

€37960

. €37961

221-84,

C37963
C37964
C37965

" 37966
C37967

C37468
219-23

C37969
. €37970

C3797
22141
c28241

. €37975

FOR ALL MOWERS .

. GEAR BOX
(Cuirtis)

DESCRIPTION
GEAR 80X

HOUSING - half..cocoeeereereeeeecne

9 KEY = B/167 X B/167 X 1 sttt

BEARING - Ball v

BUSHING - PIPE 1747 X 1/8 w. oo oot

RING - retaining.......... -

 GEAR - output shaft ........c.oeecuueeeeeee. e

SHAFT = OULPUL .ol soeerenanns
BEARING - ball
LOCKWASHER

SEAL - shaft. e

GEAR ~ input shaft....co.c.o.hoveeerin,

»PLUG - expansion............

ELBOW © SHEET 1/8" X 90° gt o

VALVE - relief.....cooviiisiiiccnnne
GREASE - synthetic, cartridge

)

-

s

BT D L Ll L LTI T PP PP S PR

........................................................................................................................

........................................................................................................................

AN




